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3% AT e HLER RN HLi Non o
Name Rechargeable Lithium E’;“ ; PAKKO
Manganese Button Cell e
YRS . a5 AR
Type Ch2032 Original tested type ;
PR (V) . ER/RER
Nominal voltage ) __Capacity/energy Z10mAl
iR ANEI A 4 R s H#E5( 0.06
Description Primary Li-metal cell Li content i
it (ke) 0.00290 S HEeHMmkeE sz
Mass g Appearance silvery button metal shell
S 2 Test information
[FiR &GRS MR 5 B
Original testreport No. | 1119010058 W it et 2019-02-25
! A E Tk i il R fbrdeF
TR RAE fi) 5 38.3 2 UNITED NATIONS "Recommendations on
Teststandard | the TRANSPORT OF DANGEROUS GOODS" Manual STISG/AC ITUReYE
of Tests and Criteria 38.3
T.1 S RERHL 7 T2 IR EE IR
Altitude simulation &% Passed Thermal test 1% Passed
T.3 #Rah#ll; 3 P
vf‘:éfiﬂ A 1% Passed I, giiﬂ i 41% Passed
T.5 SMR5aRE T.6 H7 &
Extemnal short circuit GH Passed Cru;h &i# Passed
T7HERE T.8 Il L
Overcharge : Forced discharge &% Passed
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Statement

LIS B A A AT (SIS ) AL

The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2 3T U M BEA TR AU A A T (ot Beta B 30D T

Copies of the test summary without the official seal of the laboratory are invalid.
3B BTCRE T A - k4 R T

The test summary is invalid without the signature, name and title of the signatory.
4RI TR BT

The test summary is invalid if it is blotted out.
SAREGA B AL, AR A

It is forbidden to copy the test summary partially without the written approval of the laboratory. 3
6. R I T A iR AR T G5 L, U BT A S

The conclusion of the test summary is only valid for the tested sample.
TARIEAR I LU SORHE, JES000A () (OB, BE RAEMRRN, RLLd A HE.

The test summary has been drafted in Chinese and translated into English (if exist) for

P |

convenience only. In the event of discrepancy, the Chinese version shall prevail.
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e ST/SG/AC.10/11/Rev.6 38.3 Fi#fl: LK . The tested samples meet the requirements of test

Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
FE ,
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BA4% Title

Il 5 LF2U Vice chief engineer
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